



Mill Test Certificate

Certificate No.: 190320-FC01KS-0096A1-0001
Date of Issue: Apr., 02, 2019

Order No.: 0193503892

PO No.:

Supplier: GOLDEN STATE CORPORATION

Commodity: COLD ROLLED STEEL COIL

Customer: HANWA MEXICO

Spec & Type: SAE 1008

Size	Product No.	Quantity	Weight (kg)	Total No.	Chemical Composition
1.5x1219x.C	CON6272A	1	19,720	\$1,233,76	C 0.0178, Si 0.0170, Mn 0.0035, P 0.0031
1.5x1219x.C	CON62723	1	23,856	\$1,233,76	C 0.0178, Si 0.021, Mn 0.170, P 0.0033, S 0.0034
1.5x1219x.C	CON6283A	1	23,785	\$1,233,76	C 0.0190, Si 0.017, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON62833	1	19,577	\$1,233,76	C 0.0189, Si 0.007, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON62832	1	19,585	\$1,233,76	C 0.0180, Si 0.007, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON62834	1	23,128	\$1,233,76	C 0.0189, Si 0.004, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON62833	1	19,603	\$1,233,76	C 0.0189, Si 0.007, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON62831	1	19,583	\$1,233,76	C 0.0189, Si 0.007, Mn 0.182, P 0.0032, S 0.0031
1.5x1219x.C	CON60924	1	19,812	\$1,233,76	C 0.0183, Si 0.003, Mn 0.189, P 0.0076, S 0.0034
1.5x1219x.C	CON62823	1	20,547	\$1,233,76	C 0.0183, Si 0.003, Mn 0.189, P 0.0076, S 0.0034
Sub Total (kg)		10	205,810	2,058,100	
Grand Total		10	205,810	2,058,100	

Waferby safety (all) by through have been made in accordance with the order and heavy specification.

Legal assertion can be imposed on forging, improper use of product, can cause safety issues.

Surveyor To:

POSCO
Gwangyang Works, 20-516, Frayuseong-gil, Ssangyong-si, Jeohjeon-do, 67107, Korea
E-Post: ...
Korea National Testing Center
Korea Research Institute of Chemical Technology

Handwritten signature: Ko Jae Gwon